| 0

Home>Make: Triumph>1973 Triumph 750 Twins T140V, TR7RV>Frame & Swing Arm>Motor Unit Fittings & Footrests

1973 Triumph 750 Twins Motor Unit Fittings & Footrests
1973 Triumph 750 Twins Motor Unit Fittings & Footrests - Classic Bike Spares
Scroll sideways to view the table completely.
Plate # Part Name Part # Qty Fitted Description
1 Footrest LH 832854 1
2 Footrest RH 832855 1
3 Bolt 140259 2
4 Washer 602333 2
5 Footrest Rubber 829279 2
6 Pillion Footrest 832841 2
7 Pillion Footrest Pedal 829053 1
8 Pillion Footrest Hanger Bolt 833207 1
9 Footrest Swivel Bolt 140217 1 5/16" UNF x 1-1/4".
10 Footrest Swivel Washer 829089 1 9/16"
11 Footrest Swivel Nut 141302 1 Nyloc 5/16" UNF.
12 Nut 141303 1 Nyloc 3/8" UNF, footrest to frame.
13 Washer 822184 1 3/8" footrest to frame.
14 Pillion Footrest Rubber 829054 1
15 Rear Brake Pedal 832666 1
16 Screw 140103 1 Stop light adjustment.
17 Nut 140301 1 Stop light adjustment.
18 Pivot Pin 212045 1
19 Nut 141303 1 Nyloc 3/8" UNF.
20 Washer 708084 1
21 Rear Brake Operating Rod 832860 1
22 Split Pin - - 1/16" x 3/8".
23 Distance Piece 834277 1
24 Brake Rod Adjuster Nut 827387 2
25 Rear Motor Plate RH 833024 1
26 Rear Motor Plate LH 833023 1
27 Bolt 140115 5 5/16" UNF x 7/8", rear motor plates to frame.
28 Bolt 140116 1 5/16" UNF x 1", rear motor plates to frame.
29 Nut 141302 6 Nyloc 5/16" UNF, rear motor plates to frame.
30 Washer 602330 12 5/16", rear motor plates to frame.
31 Bolt 140220 2 5/16" UNF x 1-3/4", motor to motor plates.
32 Bolt 140221 2 5/16" UNF x 2", motor to motor plates.
33 Nut 141302 4 Nyloc 5/16" UNF, motor to motor plates.
34 Washer 602321 8 5/16", motor to motor plates.
35 Distance Piece LH 832846 1 Motor to frame centre bottom.
36 Distance Piece RH 832847 1 Motor to frame centre bottom.
37 Bolt 212112 1 Assembly, motor to frame centre bottom.
38 Nut 141304 1 Nyloc 7/16" UNF, motor to frame centre bottom.
39 Washer 602332 2 7/16", motor to frame centre bottom.
40 Distance Piece LH 832848 1 Motor fixing front.
41 Distance Piece RH 832849 1 Motor fixing front.
42 Bolt 140254 1 7/16" UNF x 3-1/2", motor fixing front.
43 Nut 141304 1 Nyloc 7/16" UNF, motor fixing front.
44 Washer 602332 1 7/16", motor fixing front.
45 Steady Bracket 833537 1 Motor to frame.
46 Bolt 140129 1 3/8" UNF x 1-1/4", bracket to frame.
47 Distance Piece 833329 1 Bracket to frame.
48 Washer 602331 1 3/8", bracket to frame.
49 Attachment Plate 834086 1
- Footrest Bolt Nut 141305 2 Nyloc 1/2" UNF.
- Footrest Bolt Collar 833602 2